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Test Report Tel

NEX 1 TEST DATA

FCC ID: 2BR3I-FS210P

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P
01, O1Pro, O1Max, P10

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 E 15.407
ANSI C63.10-2020
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1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5745 Antl 81.82 0.87
NVNT a 5785 Antl 81.82 0.87
NVNT a 5825 Antl 81.82 0.87
NVNT ac20 5745 Antl 97.06 0.13
NVNT ac20 5785 Antl 97.04 0.13
NVNT ac20 5825 Antl 96.32 0.16
NVNT ac40 5755 Antl 94.2 0.26
NVNT ac40 5795 Antl 92.86 0.32
NVNT ax20 5745 Antl 97.04 0.13
NVNT ax20 5785 Antl 97.06 0.13
NVNT ax20 5825 Antl 96.32 0.16
NVNT ax40 5755 Antl 94.2 0.26
NVNT ax40 5795 Antl 94.2 0.26
NVNT n20 5745 Antl 97.01 0.13
NVNT n20 5785 Antl 96.3 0.16
NVNT n20 5825 Antl 96.3 0.16
NVNT n40 5755 Antl 94.2 0.26
NVNT n40 5795 Antl 94.2 0.26
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Test Report

Duty Cycle NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL SENSE I -
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Atten: 30 dB
Ref Offset 8.46 dB Mkr1 6,9')-0[’ Hs
Ref 20,00 dBm 1.22 dBm

Center 5.745000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL X FUNCTION

N [1[t]  §000us|  1.22dBm|
I 100.0 us -10.34 dBm
2800 us -3.54 dBm

Duty Cycle NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.785000000 GHz B ) Avg Type: Log-Pwr
PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Atten: 30 dB
Ref Offset 8.4 dB Mkr1 10_}.0[: Hs
Ref 20,00 dBm -1.13 dBm

Center 5.785000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.825000000 GHz ) Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run

IFGain:Low #Atten: 30 dB
Ref Offset 8.64 dB F'.‘1k.r1" 1{5__‘0 0 p
Ref 20,00 dBm 2.87 dB|

Center 5.825000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 3 of 42
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Duty Cycle NVNT ac20 5745MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

g Mkr1 1.240 ms|
Ref Offset 8.46 dB
Ref 20,00 dBm 05 dBm

Center 5.745000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

WKR_MODE TR X
N 1] 40 m
1280 ms
2600 ms

Duty Cycle NVNT ac20 5785MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.785000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 8.44 dB M KFL 580.0 us
Ref 20,00 dBm -2.57 dBm

Center 5.785000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

KR MODE
| -257dBm|
-10.47 dBm

1.01 dBm

Duty Cycle NVNT ac20 5825MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.825000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Center 5.825000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

Email: service@dl-cert.com Page 4 of 42
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Duty Cycle NVNT ac40 5755MHz Antl

Keysight Spectrum Analyzer - Swept SA =
Lit B 4 10:18:14 AMSep
Center Freq 5.755000000 GHz . Avg Type: Log-Pwr TRAC!
N Trig: Free Run T
2

E

Fast ~#—
IFGain:Low #Atten: 30 dB

Ref Offset 8.39 dB
Ref 20,00 dBm

Center 5.755000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION

N 1]

G

Duty Cycle NVNT ac40 5795MHz Antl

Keysight Spectrum Analyzer - Swept 54 ==
Lit B 4 09:50:14 AM Sep 08,
Center Freq 5.795000000 GHz . Avg Type: Log-Pwr TRACE
P Trig: Free Run T

Ref Offset 8.48 dB Mkr1 ;.6_'0.9 Hs
Ref 20,00 dBm -5.17 dBm

Center 5.795000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE FUNCTION | FUNCTION ¥DTH

| -517dBm|
-18.71 dBm
-7.39 dBm.

Duty Cycle NVNT ax20 5745MHz Antl

Keysight Spectruem Analyzer - Swept SA

Center Freq 5.745000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.745000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKR MODE TRC| 5C

2900 us
1.600 ms
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Duty Cycle NVNT ax20 5785MHz Antl

Keysight Spectrum Analyzer - Swept SA =
L B 4 10:12:45 AMSep
Center Freq 5.785000000 GHz . Avg Type: Log-Pwr TRAC!
PNO: Fast ~—  1rig: FreeRun i
Ref Offset 8.44 dB
1.6

Ref 20.00 dBm

42

Span 0 Hz

Center 5.785000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

: E FUNCTION | FUNCTION ¥DTH FUNCTION

MKF, MODE TR

Duty Cycle NVNT ax20 5825MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.825000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 1.020 ms|
Ref Offset 8.64 dB
Ref 20,00 dBm 1.89 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts]

Center 5.825000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ax40 5755MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.755000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.39 dB
Ref 20,00 dBm

Center 5.755000000 GHz
Res BW 1.0 MHz

MKF, MODE TR

#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]
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Duty Cycle NVNT ax40 5795MHz Antl

Keysight Spectrum Analyzer - Swept SA =
AL SENSEIN ] 08:51:01 AMSep
Center Freq 5.795000000 GHz ) Avp Type: Log-Pwr =
Trig: Free Run T

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.48 dB
Ref 20,00 dBm

Center 5.795000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKF, MODE TR

Duty Cycle NVNT n20 5745MHz Antl

Keysight Spectrum Analyzer - Swept 54 ==
RL SENSE:IN h 09:23:41 AMSep
Center Freq 5.745000000 GHz . Avg Type: Log-Pwr TRACE
P Trig: Free Run T

Fast ~#—
IFGain:Low #Atten: 30 dB

. , Mkr1 480.0 ps|
Ref Offset 8.46 dB P
Ref 20,00 dBm 2.33 dBm

Span 0 Hz

Center 5.745000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE
[ 233dBm|

-10.53 dBm

217 dBm

Duty Cycle NVNT n20 5785MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.785000000 GHz Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 1.070 ms
Ref Offset 8.44 dB )7
Ref 20,00 dBm 0.87 dBm

Span 0 Hz

Center 5.785000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

MKF, MODE TR
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Duty Cycle NVNT n20 5825MHz Ant1

Keysight Spectrum Analyzer - Swept SA =
RL SENSE:IN h 09:32:55 AMSep
Center Freq 5.825000000 GHz . Avg Type: Log-Pwr TRAC!
PNO: Fast ~+—  11ig: FreeRun Tv

Ref Offset 8.64 dB Mkr1 SQSD
Ref 20,00 dBm 1.98

Span 0 Hz

Center 5.825000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MR MODE TRC| SC X Y FUNCTION | FUNCTION ¥AOTH FUNCTION
N (1t  8500us|  198d8m|
-10.18 dBm
112 dBm

G

Duty Cycle NVNT n40 5755MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.755000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

. Y Mkr1 650.0 ps|
Ref Offset 8.39 dB
Ref 20,00 dBm -21.22 dBm

Span 0 Hz

Center 5.755000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT n40 5795MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.795000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.48 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.795000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKR MODE TRC| 5C
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 5.29 0.87 6.16 30 Pass
NVNT a 5785 Antl 5.16 0.87 6.03 30 Pass
NVNT a 5825 Antl 6.96 0.87 7.83 30 Pass
NVNT ac20 5745 Antl 6.16 0.13 6.29 30 Pass
NVNT ac20 5785 Antl 6.03 0.13 6.16 30 Pass
NVNT ac20 5825 Antl 7.64 0.16 7.80 30 Pass
NVNT ac40 5755 Antl 6.85 0.26 7.11 30 Pass
NVNT ac40 5795 Antl 7.40 0.32 7.72 30 Pass
NVNT ax20 5745 Antl 6.15 0.13 6.28 30 Pass
NVNT ax20 5785 Antl 6.01 0.13 6.14 30 Pass
NVNT ax20 5825 Antl 7.63 0.16 7.79 30 Pass
NVNT ax40 5755 Antl 7.01 0.26 7.27 30 Pass
NVNT ax40 5795 Antl 7.41 0.26 7.67 30 Pass
NVNT n20 5745 Antl 6.25 0.13 6.38 30 Pass
NVNT n20 5785 Antl 5.92 0.16 6.08 30 Pass
NVNT n20 5825 Antl 7.80 0.16 7.96 30 Pass
NVNT n40 5755 Antl 7.03 0.26 7.29 30 Pass
NVNT n40 5795 Antl 7.51 0.26 7.77 30 Pass

Test Report
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Test Report

Power NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

5.29 dBm /16.42 MHz

G

—

Center Freq: 5.745000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 3 MHz
Power Spectral Density

-66.87 dBm /Hz

STATUS

07:52554 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

i,
",
AR A i,

Power NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
AL C
Center Freq 5.785000000 GHz
#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

5.16 dBm /16.43 MHz

—

Center Freq: 5.785000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 3 MHz
Power Spectral Density

-67.00 dBm /Hz

07:55:49 PM 5ep 09,
Radio Std: None

Radio Device: BTS

Power NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz

Channel Power

6.96 dBm /16.42 MHz

G

Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 3 MHz

Power Spectral Density

-65.19 dBm /Hz

07:57:55 PM Sep 09, 20
Radio Std: None

Radio Device: BTS

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 10 of 42
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Power NVNT ac20 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

ENSE:IN i 07:44:02PM Sep 09, 2025
Center Freq: 5.745000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.16 dBm /17.61 MHz -66.30 dBm /Hz

G STATUS

Power NVNT ac20 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

= ENSE.IN i 07:47:36 PM Sep 09,
Center Freq 5.785000000 GHz Center Freq: 5.786000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.03 dBm /17.58 MHz -66.42 dBm /Hz

Power NVNT ac20 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

RL = ENSEIN h 07:48:56 PM Sep 09, 20

Center Freq 5.825000000 GHz Center Freq: 5.826000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.64 dBm /17.58 MHz -64.82 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 11 of 42
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Power NVNT ac40 5755MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:3%:17 PM Sep 09, 2025

Center Freq: 5.755000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,

et A

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.85 dBm /35.56 MHz -68.66 dBm /Hz

G STATUS

Power NVNT ac40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:42:41 PM Sep 09,
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.40 dBm /35.83 MHz -68.15 dBm /Hz

Power NVNT ax20 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

[ : e i 07431 P 5ep 09,20
Center Freq 5.745000000 GHz Center Freq: 6746000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 100/100

HEGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.14 dBm /17.57 MHz -66.30 dBm /Hz

G STATUS
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Power NVNT ax20 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:48:05 PM Sep 09, 2025

Center Freq: 5.785000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.785000000 GHz

Ref Offset 8.44 dB
Ref 28.44 dBm

Jirres et

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.01 dBm /17.61 MHz -66.44 dBm /Hz

G STATUS

Power NVNT ax20 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:49:26 PM Sep 09,
Center Freq 5.825000000 GHz Center Freq: 5.826000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.63 dBm /17.6 MHz -64.82 dBm /Hz

Power NVNT ax40 5755MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:39:43PM Sep 09, 20

Center Freq 5.755000000 GHz Center Freq: 6.756000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.39 dB
Ref 28,39 dBm

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.01 dBm /35.59 MHz -68.50 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 42
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Power NVNT ax40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:43:09 PM Sep 09, 2025

Center Freq: 5.795000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.795000000 GHz

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.41 dBm /35.87 MHz -68.13 dBm /Hz

G STATUS

Power NVNT n20 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN " 07:58:44 PM Sep 09,
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None

s~ Trig: FreeRun Avg|Hold: 1001100
WIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.46 dB
Ref 28.46 dBm

o LTV S

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.25 dBm /17.63 MHz -66.21 dBm /Hz

Power NVNT n20 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 08:00:57 PM Sep 09, 20

Center Freq 5.785000000 GHz Center Freq: 5.786000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.44 dB
Ref 28.44 dBm

T T

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.92 dBm /17.62 MHz -66.54 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 42
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Power NVNT n20 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 0B:01:51 PM Sep 09, 2025

Center Freq: 5.825000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.80 dBm /17.6 MHz -64.66 dBm /Hz

G STATUS

Power NVNT n40 5755MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 0B:04:05 PM Sep 09,
Center Freq 5.755000000 GHz Center Freq: 6.756000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.39 dB
Ref 28,39 dBm

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.03 dBm /35.68 MHz -68.50 dBm /Hz

Power NVNT n40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

L = NSE:IN h 0B:04:59 PM Sep 09, 20

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.51 dBm /35.83 MHz -68.04 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 42
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3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.03 0.5 Pass
NVNT a 5785 Antl 15.72 0.5 Pass
NVNT a 5825 Antl 15.74 0.5 Pass
NVNT ac20 5745 Antl 16.66 0.5 Pass
NVNT ac20 5785 Antl 16.38 0.5 Pass
NVNT ac20 5825 Antl 15.33 0.5 Pass
NVNT ac40 5755 Antl 31.29 0.5 Pass
NVNT ac40 5795 Antl 35.07 0.5 Pass
NVNT ax20 5745 Antl 15.94 0.5 Pass
NVNT ax20 5785 Antl 14.37 0.5 Pass
NVNT ax20 5825 Antl 13.84 0.5 Pass
NVNT ax40 5755 Antl 33.78 0.5 Pass
NVNT ax40 5795 Antl 32.59 0.5 Pass
NVNT n20 5745 Antl 14.46 0.5 Pass
NVNT n20 5785 Antl 16.43 0.5 Pass
NVNT n20 5825 Antl 16.25 0.5 Pass
NVNT n40 5755 Antl 33.76 0.5 Pass
NVNT n40 5795 Antl 33.76 0.5 Pass
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-6dB Bandwidth NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

‘.m;..u‘.» "\-“I-""‘ﬁii\“,-"}‘

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth

16.343 MHz
29.854 kHz
16.03 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run
#Atten: 30 dB

o | o ]
10:38:29 AM Sep 10, 2025
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

Mkr3 5.753045 GHz
-9.1536 dBm

Span 30 MHz|

#VBW 300 kHz Sweep 3.333 ms

Total Power 14.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

-6dB Bandwidth NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

L‘*L"ﬂ"\.*‘m"'w‘w'

Center 5.785 GHz
‘Res BW 100 kHz

Occupied Bandwidth

16.311 MHz
-1.331 kHz
15.72 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.7856000000 GHz

AP

10:45:39 AM Sep 10,
Radio Std: None

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

Mkr3 5.79286 GHz
-9.3921 dBm

.~.-w| Pnd bl \.\j‘.\\,,,\‘ﬂ,,.,_‘.._

#VBW 300 kHz Sweep 3.333 ms

Total Power 13.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

-6dB Bandwidth NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

I sl

Center 5.825 GHz
‘Res BW 100 kHz

Occupied Bandwidth
16.359 MHz
-32.139 kHz
15.74 MHz

Transmit Freq Error
x dB Bandwidth

—-—
#IFGain:Low

Mt AR i Vi

10:46:44 AMSep 10,
Radio Std: None

Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

YT
'.r

Merltirrdedfenai ]

#VBW 300 kHz Sweep 3.333 ms

Total Power 15.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 17 of 42
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-6dB Bandwidth NVNT ac20 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

sty
f
w1
NY
r

o gt ™

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth

17.562 MHz
8.225 kHz
16.66 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run
#Atten: 30 dB

rippabinasale

g

#VBW 300 kHz

Total Power 13.1 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Avg|Hold: 100/100

o | o ]
11:0155 AMSep 10, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.75334 GHz
-9.4907 dBm

i

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT ac20 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

s

|

y #
'\v-dvz.l-.\'r'-"rj i

Center 5.785 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.573 MHz
-15.340 kHz
16.38 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5786000000 GHz
Avg|Hold: 100/100

A g
e e )

Trig: Free Run

#Atten: 30 dB

#VBW 300 kHz

Total Power 12.9 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

11:08:16 AMSep 10,
Radio Std: None

Radio Device: BTS

Mkr3 5.79317 GHz
-11.984 dBm

. . 3
SO USRI T

™,
i

i

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT ac20 5825MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

A2

[y

Center 5.825 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.557 MHz
-27.772 kHz
15.33 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.826000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

e L s A i st

#VBW 300 kHz

Total Power 14.2 dBm

% of OBW Power

99.00 %
x dB -6.00 dB

11:09:40 AMSep 10,
Radio Std: None

Radio Device: BTS

bl

Span 30 MHz|
Sweep 3.333 ms

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl-cert.com Page 18 of 42
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-6dB Bandwidth NVNT ac40 5755MHz Antl

Radio Std: None

o |- ]

10:50:46 AMSep 10, 2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.755000000 GHz

#IFGain:Low

Ref Offset 8.39 dB
Ref 28,39 dBm

22
‘,;1.,,&‘4,\1%
I

Iy
wh‘ﬁ‘hmM’n\‘“"’;M

Center 5.755 GHz
‘Res BW 100 kHz

Occupied Bandwidth
35.554 MHz

-7.575 kHz

Transmit Freq Error
31.29 MHz

x dB Bandwidth

Center Freq: 5766000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

. .‘\‘ 1 3
el Mﬂ""'wk"'“\l“,’“*”“mh s horlrssssnrglos H*’..»..’

#VBW 300 kHz

Total Power 14.1 dBm

99.00 %

% of OBW Power
-6.00 dB

x dB

Radio Device: BTS
Mkr3 5.770635 GHz

-13.106 dBm

Sweep 6ms

-6dB Bandwidth NVNT ac40 5795MHz Antl

11:00:38 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.795000000 GHz

Center Freq: 5.795000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#IFGain:Low

Ref Offset 8.48 dB
Ref 28.48 dBm

e

ICenter 5.795 GHz
‘Res BW 100 kHz

Occupied Bandwidth

35.747 MHz
82.115 kHz
35.07 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz
Total Power 14.4 dBm
99.00 %

% of OBW Power
-6.00 dB

x dB

Radio Std: None

Radio Device: BTS

Mkr1 5.795 GHz
-21.720 dBm

Sweep 6ms

-6dB Bandwidth NVNT ax20 5745MHz Antl

11:02:06 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 8.46 dB
Ref 28.46 dBm

Pghty

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.561 MHz

8.753 kHz
15.94 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

#IFGain:Low

#VBW 300 kHz

Total Power 13.2 dl

% of OBW Power
x dB

Center Freq: 5.745000000 GHz
Avg|Hold: 100/100

99.00 %
-6.00 dB

Radio Std: None

Radio Device: BTS

Mkr3 5.75298 GHz
-10.151 dBm

A
N 'm\.(;f,j yiTe

Span 30 MHz|
Sweep 3.333 ms

Bm

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:
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-6dB Bandwidth NVNT ax20 5785MHz Antl
ERE=

11:08:27 AMSep 10, 2025
Radio Std: None

Center Freq: 6.786000000 GHz
-+ Trig: FreeRun AvglHold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.792175 GHz
-10.232 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.785000000 GHz

Ref Offset 8.44 dB
Ref 28.44 dBm

! " 3
1
ottt lessin | otedlentanionsrin M.,.m__,\._‘_:w&,_
w

"\‘J“’"J‘:"‘»rﬂ”mln,'y

e, ey
Span 30 MHz|

Sweep 3.333 ms|

Center 5.785 GHz
#VBW 300 kHz

‘Res BW 100 kHz

Occupied Bandwidth
17.563 MHz
99.00 %

-9.750 kHz % of OBW Power
-6.00 dB

14.37 MHz x dB

12.9 dBm

Total Power

Transmit Freq Error
x dB Bandwidth

11:09:51 AMSep 10,
Radio Std: None

-6dB Bandwidth NVNT ax20 5825MHz Antl

[ Keysight Specinum Analyzer - Occupied W
AL EnsEIN "
Center Freq: 6.826000000 GHz
Avg|Hold: 100/100

Center Freq 5.825000000 GHz o1
Trig: Free Run
#Atten: 30 dB

#IFGain:Low Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.64 dBm

R htni A

frwpral

ICenter 5.825 GHz
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms
Total Power 14.2 dBm

Occupied Bandwidth
17.554 MHz

Transmit Freq Error -19.133 kHz % of OBW Power 99.00 %
13.84 MHz x dB -6.00 dB

x dB Bandwidth

-6dB Bandwidth NVNT ax40 5755MHz Ant1

11:05:37 AMSep 10,
Radio Std: None

Center Freq: 5.755000000 GHz
s~ Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.7719 GHz
-15.253 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,39 dBm

.r.\wfw\d.w' w#..\,,,nw,.‘ ;HM”M“ il ""-'fMFﬂ.JN’-‘G'\
Al

T

Center 5.755 GHz
#VBW 300 kHz Sweep 6 ms

‘Res BW 100 kHz
14.0 dBm

Total Power

Occupied Bandwidth

35.609 MHz

14.729 kHz % of OBW Power 99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

33.78 MHz x dB

service@dl-cert.com Page 20 of 42
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-6dB Bandwidth NVNT ax40 5795MHz Antl

11:00:50 AMSep 10, 2
Radio Std: None

=

025

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

#IFGain:Low

Ref Offset 8.48 dB
Ref 28.48 dBm

ZWW.WIIWM"-wLﬁw ;.-M‘mhhn‘m‘pmumf‘ i
W |

il

Sweep

ICenter 5.795 GHz
#VBW 300 kHz

‘Res BW 100 kHz
14.5 dBm

Occupied Bandwidth Total Power
35.752 MHz

82.749 kHz
32.59 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

STATUS

G

Mkr3 5.811375 GHz
-12.770 dBm

6 ms|

-6dB Bandwidth NVNT n20 5745MHz Antl

10:47:49 AMSep 10,2025

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.745000000 GHz

Center Freq: 5.745000000 GHz
—+— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

gt
f

LR

Center 5.745 GHz
#VBW 300 kHz

‘Res BW 100 kHz
13.1 dBm

Occupied Bandwidth Total Power
17.559 MHz

11.909 kHz
14.46 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

Radio Std: None
Radio Device: BTS

Mkr3 5.75224 GHz
-8.3571 dBm

M

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT n20 5785MHz Antl

10

=

48:04 AMSep 10,2025

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz

—+— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

. 3
doonsomoelitmerbespidseniin ,.\W,K,_,_Q“
¥ )

[ Jlfm,,[}wy‘hmﬁ

Center 5.785 GHz
#VBW 300 kHz

‘Res BW 100 kHz
13.0 dBm

Total Power

Occupied Bandwidth
17.565 MHz

-1.029 kHz

% of OBW Power 99.00 %

Transmit Freq Error
x dB

x dB Bandwidth 16.43 MHz

Radio Std: None

Radio Device: BTS

Mkr3 5.
-11.374 dBm

793215 GHz

AR

Span 30 MHz|
Sweep 3.333 ms

G

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email:
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-6dB Bandwidth NVNT n20 5825MHz Antl

===
ENSE:IN h 10:51:39 AMSep 10, 2025
Center Freq: 5.825000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

.-w-.l,w.'.-«L».-,...',‘-\.---\\ku.-»-wl‘ Jr\rwm v»..‘wu.-«h,wm.-—p,«nm.\\,,\‘
'S

i
F
*a,

xﬁmﬂk‘.ﬁﬁ‘ﬂﬁ.- k‘w"tv“ﬁ.llﬁd]’uhw.ﬂ‘r'f

iCenter 5.825 GHz Span 30 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.4 dBm
17.547 MHz

Transmit Freq Error -30.810 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.25 MHz x dB -6.00 dB

G STATUS

-6dB Bandwidth NVNT n40 5755MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

- ENSE.IN i 11:32:13 AMSep 10, 2025
Center Freq 5.755000000 GHz Center Freq: 5.756000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 8.39 dB Mkr3 5.77187 GHz

Ref 28.39 dBm -13.882 dBm

. !

OF rdbeltiin, | v - w&f
l-i I

-/ \
B ' Nh'i’w)}mlkl’»\'l"t

iCenter 5.755 GHz ] Span 60 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 6 ms

Occupied Bandwidth Total Power 14.4 dBm
35.596 MHz

Transmit Freq Error -9.549 kHz % of OBW Power 99.00 %

x dB Bandwidth 33.76 MHz x dB -6.00 dB

-6dB Bandwidth NVNT n40 5795MHz Antl

)
RL R ENSEIN h 10:58:42 AMSep 10, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 8.48 dB Mkr3 5.81198 GHz

Ref 28.48 dBm -11.337 dBm

[ Keysight Spectrum Analyzer - Occupied BW

N,*-Jf.md,h!.fw"'f j

ICenter 5.795 GHz
‘Res BW 100 kHz #VBW 300 kHz Sweep 6 ms

Occupied Bandwidth Total Power 14.4 dBm
35.784 MHz

Transmit Freq Error 96.194 kHz % of OBW Power 99.00 %

x dB Bandwidth 33.76 MHz x dB

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 22 of 42
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.41642232
NVNT a 5785 Antl 16.43075706
NVNT a 5825 Antl 16.41944823
NVNT ac20 5745 Antl 17.60884146
NVNT ac20 5785 Antl 17.58015154
NVNT ac20 5825 Antl 17.58459184
NVNT ac40 5755 Antl 35.55507522
NVNT ac40 5795 Antl 35.82545569
NVNT ax20 5745 Antl 17.57254633
NVNT ax20 5785 Antl 17.60804712
NVNT ax20 5825 Antl 17.59695275
NVNT ax40 5755 Antl 35.59234222
NVNT ax40 5795 Antl 35.87189755
NVNT n20 5745 Antl 17.63416831
NVNT n20 5785 Antl 17.61724556
NVNT n20 5825 Antl 17.59967026
NVNT n40 5755 Antl 35.68064088
NVNT n40 5795 Antl 35.8288094

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 23 of 42
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Test Report

OBW NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 8.46 dB
Ref 28.46 dBm

v
T

Siptetrt e

Center 5.745 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.416 MHz
64.696 kHz % of OBW Power

19.65 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Avg|Hold: 100/100

s h_w._.,_,.;‘wﬂ\,w.\ AN g il o s

07:52:40PM Sep 09,
Radio Std: None

Radio Device: BTS

-
bl

Span 30 MHz|
Sweep 1.333 ms

12.4 dBm

99.00 %
-26.00 dB

OBW NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.785000000 GHz

#IFGain:Low

—+— Trig: FreeRun
#Atten: 30 dB

Ref Offset 8.44 dB
Ref 28.44 dBm

el e ‘-\fu,‘,’l,u"“ Vot i,

e
et

Center 5.785 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.431 MHz
46.274 kHz % of OBW Power

19.14 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5786000000 GHz
Avg|Hold: 100/100

07:55:34 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

A Al
M"".mﬂ:*‘“'ﬁ'“\“h\h‘

Span 30 MHz|
Sweep 1.333 ms

12.4 dBm

99.00 %
-26.00 dB

OBW NVNT a 5825MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.825000000 GHz

#IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 8.64 dB
Ref 28.64 dBm

Uiy

Center 5.825 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.419 MHz
-4.974 kHz % of OBW Power

19.55 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.826000000 GHz
Avg|Hold: 100/100

o Vo Al AR s S, S Pt A S

57:41PM 56009,
Radio Std: None

Radio Device: BTS

e

W
it

Span 30 MHz|
Sweep 1.333 ms

14.0 dBm

99.00 %
-26.00 dB

Tel: 400-688-3552 Web:www.dl-cert.com
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Test Report

OBW NVNT ac20 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

A s 'N*
Uhytoapdtiat

Center 5.745 GHz
‘Res BW 200 kHz

Occupied Bandwidth

17.609 MHz
78.826 kHz
20.35 MHz

Transmit Freq Error
x dB Bandwidth

O mtkciban

Center Freq: 5.745000000 GHz

Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100

#VBW 620 kHz

Total Power 11.9 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

A el A gy,

07:43:50PM 5ep 09,

Radio Std: None

Radio Device: BTS

",

Sweep 1.333 ms|

OBW NVNT ac20 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.785000000 GHz
#IFGain:Low s

Ref Offset 8.44 dB
Ref 28.44 dBm

v
Tt

Center 5.785 GHz
‘Res BW 200 kHz

Occupied Bandwidth

17.580 MHz
49.572 kHz
20.28 MHz

Transmit Freq Error
x dB Bandwidth

nter Freq: 5.785000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

T O e bt Vet v s comd o )
¥

#VBW 620 kHz

Total Power 11.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

07:47:22PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

L
W
\
-
Ml

Sweep 1.333 ms|

OBW NVN

T ac20 5825MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

‘f RO BIVE RS

o
" |
M‘w'\""‘"ﬁ-’ e “““‘mf

Center 5.825 GHz
‘Res BW 200 kHz

Occupied Bandwidth
17.585 MHz
-13.693 kHz
20.16 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.826000000 GHz
Trig: Free Run
#Atten: 30 dB

P

#VBW 620 kHz

Total Power 13.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Avg|Hold: 100/100

A o A e et

07:48:42PM Sep 09,
Radio Std: None

Radio Device: BTS

sl L

Span 30 MHz|
Sweep 1.333 ms
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